



SONA COLLEGE OF TECHNOLOGY

| An Autonomous Institution |

SALEM - 636 005 | INDIA

Approved by AICTE | Approved by UGC | Affiliated to Anna University | NAAC Accreditation: A++ Grade
All eligible programmes NBA Accredited | NIRF Ranked | ISO Certified

www.sonatech.ac.in

SCT/CIV/CON/MT/2025-26/68

23.07.2026

To

Ms/ SALEM BRICKS
7/93/A, Anganvadi Street, Thalapllam,
Adaiyur Salem-636501.
GSTIN: 33GJEPM1574C1ZG



Dear Sir,

Sub: Brick Test – Results – Reg.

Ref: Letter dated 21.07.2026

We are here with furnishing the results of the compression test conducted on the brick submitted by Client.

RED BRICK TEST REPORT

Dimensions: 220mm x 100 mm x 80 mm

Date of Testing: 22.07.2026

Sl.No	Identification of Sample	Load (kN)	Compressive Strength (N/mm ²)	Average
1.	Sample 1	156	7.09	7.10 N/mm ²
2.	Sample 2	143	6.50	
3.	Sample 3	170	7.72	


Test Conducted by
(A. Prabu)


Co- Coordinator
(Dr. M. Logesh Kumar)


Coordinator
HoD / CIVIL

Note:

- Any Correction in Certificate not attested shall invalidate this Certificate.
- This report shall not be reproduced except in full without the written approval from the laboratory.
- The values depicted are valid for the samples given by the client only. Sona College of Technology does not bear any responsibility of the validity in sampling.

*****End of Report*****